



## Community Pharmacy

phone 828.697.8422 fax 828.697.8493

### Hours of Operation

Monday	12 pm – 5 pm
Tuesday	4:30 pm – 7:30 pm
Wednesday	9 am – 1 pm
Thursday	Closed
Friday	9 am – 3 pm

#### Analgesics

Cyclobenzaprine (Flexeril) 10mg  
Ibuprofen (Motrin) 800mg  
Meloxicam (Mobic) 7.5mg, 15mg  
Naproxen (Naprosyn) 500mg

#### Anti-Infectives

Acyclovir (Zovirax) 400mg  
Amoxicillin (Amoxil) 500mg  
Amoxicillin/Clavulanate (Augmentin) 875mg/125mg  
Azithromycin (Zithromax) 250mg, 500mg  
Cefdinir (Omnicef) 300mg  
Cephalexin (Keflex) 500mg  
Ciprofloxacin (Cipro) 500mg  
Clindamycin (Cleocin) 150mg, 300mg  
Doxycycline (Vibramycin) 100mg  
Fluconazole (Diflucan) 150mg  
Levofloxacin (Levaquin) 500mg  
Metronidazole (Flagyl) 500mg  
Nitrofurantoin (Macrobid) 100mg  
Penicillin (Pen VK) 500mg  
SMZ/TMP DS (Bactrim DS) 800mg/160mg

#### Cardiac/Hypertension

Amlodipine (Norvasc) 5mg, 10mg  
Atenolol (Tenormin) 25mg, 50mg  
Carvediolol (Coreg) 6.25mg  
Clopidogrel (Plavix) 75mg  
Furosemide (Lasix) 20mg, 40mg  
Hydrochlorothiazide (Hydrodiuril) 25mg  
Lisinopril (Zestril) 5mg, 10mg, 20mg, 40mg  
Losartan (Cozaar) 25mg, 50mg, 100mg  
Metoprolol Succinate (Toprol XL) 50mg, 100mg  
Pravastatin (Pravachol) 20mg  
Propranolol (Inderal) 10mg, 20mg, 40mg  
Rivaroxaban (Xarelto) 10mg, 15mg, 20mg  
Rosuvastatin (Crestor) 5mg, 10mg, 20mg, 40mg  
Spironolactone (Aldactone) 50mg

#### Diabetes/Endocrine

Canagliflozin (Invokana) 100mg, 300mg  
Diabetes Supplies: Glucometer, Strips, Lancets, Pen needles & Insulin syringes (Need separate script for supplies)  
Dulaglutide (Trulicity) 0.75mg/0.5ml, 1.5mg/0.5ml, 3mg/0.5ml, 4.5mg/0.5ml  
Glipizide (Glucotrol) 5mg, 10mg  
Glucagon (Glucagon Emergency Kit) 1mg  
Glyburide (Glynase) 5mg  
Insulin glargine (Lantus Solostar) U100  
Insulin glargine (Toujeo Solostar) U300  
Insulin isophane and regular (Humulin 70/30) U100  
Insulin lispro (Humalog Kwikpen) U100  
Insulin NPH (Humulin N) U100  
Insulin regular (Humulin R) U100  
Levothyroxine (Synthroid) all doses available  
Metformin (Glucophage) 500mg, 1000mg  
Metformin XR (Glucophage ER) 500mg

#### Gastrointestinal

Esomeprazole (Nexium) 20mg, 40mg  
Famotidine (Pepcid) 20mg  
Omeprazole (Prilosec) 20mg

#### Miscellaneous

Allopurinol (Zyloprim) 300mg  
Benzonatate (Tessalon Perles) 100mg  
Potassium Chloride ER (Klor-Con) 20mEq  
Prednisone 10mg, 20mg  
Rizatriptan ODT (Maxalt ODT) 10mg

#### Mental Health

Aripiprazole (Abilify) 2mg, 5mg, 10mg, 20mg  
Aripiprazole lauroxil (Aristada) 441mg, 662mg, 882mg, 1064mg  
Atomoxetine (Strattera) 10mg, 25mg, 40mg, 60mg  
Baclofen (Lioresal) 10mg, 20mg  
Benztropine (Cogentin) 1mg  
Brexipiprazole (Rexulti) 1mg, 3mg  
Bupropion SR (Wellbutrin SR) 150mg  
Buspirone (Buspar) 10mg, 15mg  
Carbamazepine (Tegretol) 200mg  
Carbamazepine ER (Tegretol XR) 400mg  
Cariprazine (Vraylar) 1.5mg, 3mg, 6mg  
Citalopram (Celexa) 20mg, 40mg  
Clonidine (Catapres) 0.1mg, 0.2mg, 0.3mg  
Divalproex Sodium DR (Depakote DR) 250mg, 500mg  
Duloxetine (Cymbalta) 20mg, 30mg, 60mg  
Escitalopram (Lexapro) 10mg, 20mg  
Fluoxetine (Prozac) 10mg, 20mg, 40mg  
Hydroxyzine HCL (Atarax) 25mg, 50mg  
Lamotrigine (Lamictal) 25mg, 100mg, 150mg, 200mg  
Lithium Carbonate (Lithobid) 300mg  
Mirtazapine (Remeron) 15mg, 30mg  
Nortriptyline (Pamelor) 25mg, 50mg  
Olanzapine (Zyprexa) 2.5mg, 5mg, 7.5mg, 10mg, 15mg, 20mg  
Oxcarbazepine (Trileptal) 150mg, 300mg, 600mg  
Paliperidone (Invega) 1.5mg, 3mg, 6mg, 9mg  
Paliperidone Injectable (Invega Sustenna) 117mg/0.75ml, 234mg/1.5ml  
Paroxetine (Paxil) 20mg, 40mg  
Prazosin (Minipress) 1mg, 2mg, 5mg  
Quetiapine (Seroquel) 25mg, 50mg, 100mg, 200mg, 300mg, 400mg  
Risperidone (Risperdal) 0.25mg, 0.5mg, 1mg, 2mg, 3mg, 4mg  
Sertraline (Zoloft) 50mg, 100mg  
Topiramate (Topamax) 25mg, 50mg, 100mg  
Trazadone (Desyrel) 50 mg, 100mg, 150mg  
Venlafaxine ER (Effexor XR) 37.5, 75mg, 150mg  
Vilazodone (Viibryd) 20mg  
Vortioxetine (Trintellix) 5mg, 10mg, 20mg  
Ziprasidone (Geodon) 40mg, 60mg, 80mg

#### Nausea/Vomiting

Ondansetron (Zofran) 4mg  
Promethazine (Phenergan) 25mg

#### Respiratory

Albuterol HFA (ProAir) 8.5gm  
Albuterol Sulfate Inhalation Solution 2.5mg/3ml  
Cetirizine (Zyrtec) 10mg  
Fluticasone (Flonase) Nasal Spray 50mcg  
Fluticasone/Salmeterol (Advair) 250mcg/50mcg  
Fluticasone/Vilanterol (Breo Ellipta)-100mcg/25mcg, 200mg/25mcg  
MicroChamber Spacers  
Montelukast (Singular) 10mg

#### Seizures/Epilepsy

Phenytoin ER (Dilantin) 100mg

#### Substance Abuse/Antagonists

Naloxone (Narcan) 0.4mg/ml  
Naltrexone (ReVia) 50mg

#### Topical Preparations

Mupirocin Ointment (Bactroban) 2%  
Nystatin Cream (Mycostatin) 100,000 units/gram  
Triamcinolone Cream (Kenalog) 0.1%

\* **Must begin PAP application within one month**

\*\* **Bulk Shipment Medications (Brand name only)**

Do you need a **BRAND name medication** not available on this list? Please contact The Free Clinics to determine if the medicine is available through the manufacturer's Prescription Assistance Program.